CONFIDENT CYGNUS,KOTTAYAM

CUBE TEST RESULT

PERMISSIBLE |CHARACTERISTIC
COMPRESSIVE COMPRESSIVE
SL | DATE OF GRADE OF STRENGTH STRENGTH
NO A CASTING PSR CONCRETE|  (N/mm2) (N/mm2)
7 DAYS (28 DAYS |7 DAYS | 28 DAYS
First Floor Slab Balance and
1 23/08/20 |Stair First Floor-Second Floor M25 16.66 25 17.85 29.77
Main Stair
. . nd . .
2 | 25/08/20 |Fire Stair-2™ Flight- First Floor-| /55 16.66 | 25 | 17.99 | 29.55
Second Floor
First Floor Column-
3 05/09/20 C64.C70,C44.C54.C56 M35 23.33 35 24.29 36.88
4 06/09/20 |First Floor slab-9,12-F,J M25 16.66 25 18.22 30.22
5 10/09/20 |Column-First Floor M35 23.33 35 24.59 35.63
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